

## OFFICIAL REPORT ON FIRE RATING CLASSIFICATION

drawn up in conformity with article 5 of the interior Ministry order dated 21 november 2002

N°10802-02/A

VALIDITY 5 YEARS (until , december 19, 2007)

MATERIAL PRESENTED BY : Sté Mermet SA  
Quai n°1 Le Bois  
38630 Veyrins  
FRANCE

COMMERCIAL BRAND NAME : FLOCKE 11201.

BRIEF DESCRIPTION : Treated flocked fiberglass fabric  
Thickness : 0,45 to 0,55 mm  
Mass per m<sup>2</sup> : 410 to 550 g.  
Colour presented : various plain side not flocked/  
white in side flocked.

TYPE OF TESTS : Electric burner test.

CLASSIFICATION

M1

DURABILITY OF CLASSIFICATION (appendix 22) : **unlimited a priori.**

Taking into account the criteria resulting from the trials described in the test report appendix N° 10802-02.  
This official report only attest of characteristics of the sample puting through the tests and do not prejudge characteristics of the similars products.  
It do not constitute a certification of products according to the order L. 115-27 of law consummation and law of june 3, 1994.

LE BOUCHET, december 19, 2002.

Head of the "Fire testing"laboratory.



M. WERSCHINE

